
MAR 0 8 REGD 

REGIONAL WATER SYSTEM STUDY 

FOR 

CITY OF DRIPPING SPRINGS 

February, 1988 

TC&B Job No. 72-07450-001 

TURNER Collie & BRADEN INC. 

,Texas: Austin, Dallas, Houston, Port Arthur 
Colorado: Denver 
Arizona: Phoenix 

VINSON & ELKINS 

First City Centre 
816 Congress Avenue 

Austin, Texas 78701-2496 



TABLE OF CONTENTS 

TEXT 

SECTION I 

SECTION II 

SECTION III 

SECTION IV 

Ti tle 

INTRODlICTION 

General 
Summary 
Planning Area 
Soils 
Groundwater 
Archaeology 
Planning Population 
Water Demand 
Pressure Zones 

WHOLESALE SYSTEM FACILITIES 

General 
Design Criteria 

Intake Structure 
Treatment Plant 
Storage Facilities 
Pumping Facilities 

Wholesale Water System Alternatives 
[...]
As shown in Table 1, the requested service consists of 

both individual properties and requests from large land 

10 

tracts. Approximately 2,230 connections (28%) consist of prop­

erty requests of from one to 75 connections. Approximately 

5,600 connections (72%) have been requested from 17 landowners. 

This group of large property owners has been identified as major 

system participants and is shown in Table 2. 

For purposes of this study, the planning population has been 

based on 7,000 connections (24,500 persons). It is anticipated 

that approximately 10 percent of the current participants will 

not continue with the project through implementation. 

Water Demand 

The projected average per capita water demand for the 

planning area was determined by studying the water used in 1985 

of several mid-size water supply systems in and nearby the City. 

These systems are listed as follows: 

Turner Collie0Braden Inc. 



11 

Average 
Daily Peak Daily 

Number of Use Per Use Per 
Connections Connection Connection --------- -----

Drippings Springs ~JSC 617 470 980 

Lakeway 11.U.D. 1,980 460 1,090 

Leisurewoods Hater Co. 330 510 2,350 

Ci ty of Kyle 860 600 1,000 

The average daily use is 510 gallons per connection and 

is equivalent to 145 gallons per capita per day (gpcd). 

An average daily per capita water demand of 150 gpcd was selected 

for the planning area. Maximum daily water use is defined as the 

usage during the one day of largest use. Maximum daily use is 

normally projected as a function of average usage. 11aximum 

daily demand usage will vary dependent on land-use type 

(residential, commercial, etc.) and land-use mix. The maximum 

day to average day demand factor of the water systems listed 

above ranges from 1.7 to 4.6. For the planning area, a factor 

of 2 was selected to be consistent with previous studies. 

A maximum daily demand factor of 2 should provide a reasonable 

value for the proposed uses within the planning area. 

Peak hour water use is the highest one hour of peak usage 

during the year. The peak hour to average day demand factor 

recommended in the City of Austin Water and Wastewater 11aster 

Plan (Metcalf & Eddy, 1982) for southwest Austin ranges from 

6 to 7. The City of Dripping Springs ~Jater and Wastewater 

TurnerColliel6Braden Inc. 



!1aster Plan (Engineering Science, 1985) uses a peak hour to 

average day demand factor of 6.67. A peak hour to average day 

factor of 6 is used in this study. 

12 

Based on the selected per capita water use, the projected 

water demand for the planning population (24,500 persons) was 

calculated. The average day water demand is 3.68 million gallons 

per day (mgd). The maximum daily water demand is 7.35 mgd and 

the peak hour demand is 22.05 mgd. 

Pressure Zones 

Natural ground elevations within the planning area range 

from 900 feet mean sea level (msl) along the eastern boundary to 

1,500 feet (msl) along the western boundary. To maintain water 

system service pressures within a suitable operating range, the 

planning area was divided into three pressure zones. Each zone 

is defined in terms of its hydraulic grade line (HGL). The 

hydraulic grade line is generally referenced in terms of the 

operating pressure maintained by the supply facilities in that 

zone. 

Most of the planning area is located in two pressure zones. 

The hydraulic grade line of these two pressure zones have been 

set at 1,410 feet and 1,240 feet (msl). A third pressure zone 

is located along the west side of the planning area and has a 

hydraulic grade line of 1,580 feet above (msl). 

Turner Colliel6Braden Inc. 



13 

The pressure zones of the region are described as follows: 

Hydraulic 
Pressure Low Elevation High Elevation Grade Line 
Zone Jleet:J_. ____ JLeet) _____ ( f e e_t:..L __ 

Northern 900 1,160 1,240 

Central 1,160 1,330 1,410 

Hestern 1,330 1,500 1,580 

TurnerCollie0Braden Inc. 

---'--_._----------



SECTION II - WHOLESALE SYSTEM FACILITIES 14 

General 

Water supply facilities consist of those components which 

provide treatment and pressure through the system. The supply 

facilities include the raw water intake structure, water treatment 

plant, booster pumping facilities, and storage reservoirs for 

each pressure zone within the system. The water distribution 

system consists of the transmission and distribution mains which 

convey the water to each supply facility and service connection. 

The primary objective in the planning of this regional water 

system is to develop alternatives to provide a water supply and 

distribution system capable of producing and conveying potable 

water to customers in adequate quantities at sufficient pressure. 

Three alternative water supply systems have been investigated. 

Alternative 1 consists of obtaining raw water from Lake Travis 

and constructing a treatment facility. Alternative 2 consists 

of obtaining potable water through extension of City of Austin 

water system facilities. Alternative 3 includes using potable 

water from The Uplands subdivision water system. Provision 

of service through each alternative will be discussed below. 

Design Criteria 

The design criteria selected for the proposed system meet 

the TDH "minimum requirements" for water systems. Usage of the 

"minimum requirements" should minimize the initial water system 

TurnerCollie(0'Braden Inc. 



15 

capital cost. 11inimum criteria will provide a reliable, 

safe, long-term solution for potable water to this region. The 

TOH "minimum requirements" are as follows: 

Intake Structure 

The raw water pumps at the intake structure will have a 

firm capacity equivalent to 0.6 gpm per connection. Firm capacity 

is defined as the facility capacity with the largest unit out of 

service. 

Treatment Plant 

The treatment plant will supply a quantity of potable water 

equivalent to 0.6 gpm per connection under normal rated design 

capacity. The quality of the treated water will meet the criteria 

of the TOH. 

Storage Facilities 

The minimum amount of total storage capacity (ground and 

elevated) will be based on 200 gallons per connection. Elevated 

storage in the amount of 100 gallons per connection will be provided 

for each pressure zone. 

Each pumping facility will have two or more pumps to supply 

each pressure zone of the distribution system having a rated 

capacity of 2.0 gpm per connection or total capacity of 1,000 

gpm and able to meet peak demand, whichever is less. 

Turner Collie(6Braden Inc. 



Water system facilities will further be able to maintain 

a minimum residual pressure of 20 psi and a minimum normal 

residual pressure of 20 psi and a minimum normal operating 

pressure of 35 psi. 

Wholesale Water System Alternatives 

Alternative 1 - Lake Travis 

16 

Facilities proposed within a water system are dependent on 

the distribution of the requested service connections throughout 

the study area. The location of the service connections within 

the pressure zones will determine the allocation of booster pump-

ing and storage capacity at each supply facility. Of the 7,000 

connections studied, approximately 5,550 connections (19,425 

persons) exist within the 1,410 foot pressure zone and 1,450 con­

nections (5,075 persons) are located within the 1,240-foot pres-

sure zone. The 1,580 foot pressure zone contains less than 10 

percent of the requested service connections and therefore this 

zone does not appear to have a sufficient number of customers to 

warrant further study. Table 3 contains the required capacities 

of water supply facilities within each pressure zone based on 

the distribution of the requested service connections. 

The proposed water system layout is shown on Exhibit 2. 

Water will be supplied through a raw water intake structure. 

Raw water will be withdrawn from the lake and conveyed to a 

treatment plant. High service hooster pumps at the treatment 

TurnerCollie<0'Braden Inc. 



plant will transmit water to Booster Pump Station No.1. This 

pump station serves the portion of the 1410 HGL pressure zone 

located near Hamilton Pool Road and Ranch Road 12. A pressure 

reducing valve is proposed near the intersection of Ranch Road 

12 and Fitzhugh Road to reduce the system operating pressure 

from the 1410 HGL to the 1240 HGL pressure zone. Booster Pump 

Station No. 2 raises the operating pressure from the 1240 HGL 

to the 1410 HGL. Table 4 shows the proposed capacities of each 

of the referenced facilities. Following is a description of 

each of the supply system components. 

Intake Structure 

The intake structure will pump raw water from Lake Travis 

to the treatment plant. Three configurations were considered 

for the intake structure: 

1. Submersible pumps in a slide/trolley configuration. 

2. Conventional platform supported vertical turbine 

pumps. 

3. "odified platform supported vertical turbine pumps 

where the platform-supporting legs also serve as 

casing pipes for the pumps. 

17 

Each configuration is sufficiently flexible to accommodate 

future expansion. The submersible pump configuration is the 

most cost-effective system and is recommended for use on this 

TurnerCollie<0Braden Inc. 



project. A schematic of the proposed structure is shown on 

Exhibit 3. As shown, the intake structure consists of pipe 

segments which can be added or deleted to adjust the depth 

of the pumps to the varying water level of the lake. 

The required firm capacity of the intake structure is 

4,200 gpm (6.1 mgd). A series of four 1,400 gpm pumps are 

proposed at the intake structure. 

18 

The recommended location of the intake structure, pending 

further site investigation, is at the north end of Lakehurst 

subdivision. This location appears suitable for several reasons: 

1. It is located on the main body of Lake Travis. 

2. It is accessible by public roads. 

3. There are existing electrical transmission lines 

in the vicinity. 

4. The natural ground slope to the lake edge appears 

to be compatible for the submersible pumps in a 

slide trolley configuration. 

Water Treatment Facilities 

The recommended facilities to be located at the treatment 

plant consist of treatment facilities, clearwell storage, and 

high service distribution pumps. The proposed treatment plant 

process is based on treating raw water from Lake Travis. Table 

5 contains the raw water constituent parameters. A process 

TurnerCollie<DBraden Inc. 



flow schematic for the treatment plant is shown on Exhibit 4. 

The water treatment plant will provide the following 

processes: 

1. Disinfection before treatment using chlorine. 

19 

2. Addition of coagulants to enhance turbidity removal in 

the raw water. Aluminum sulfate (alum) and polymer are 

proposed. 

3. Rapid mixing to disperse disinfection chemicals and 

coaCJulants. 

4. Flocculation and clarification using an upflow sludge 

blanket process reactor. 

5. Filtration using a dual media of anthracite and sand 

arranged in a flow splitting, variable rate filtration 

operation. 

6. Disinfection following treatment using chlorine. 

7. Hydraulic detention time for disinfection in covered 

clearwell storage. 

8. High service pumping to the distribution and storage 

systems. 

9. Filter backwash waste storage system. 

10. Gravity sludge thickener system. 

11. Sludge holding tank. 

12. Sludge dewatering system using vacuum-assisted sludge 

drying beds following polymer addition for sludge 

conditioning. 

TurnerColliec0Braden Inc. 



20 

The average design and peak design capacities for the 

recommended treatment facilities are 3.7 million gallons per day 

and 6.1 million gallons per day, respectively. The facilities 

layout and design will allow future expansion of the treatment 

processes. Table 6 contains proposed capacities of the process 

units comprising the water treatment plant. 

The recommended location of the treatment plant pending 

further investigation is at the intersection of State Highway 71 

and Bob Wire Road. This location appears to be suitable for 

several reasons: 

1. The site is readily accessible by public roads. 

2. There are existing electrical transmission lines in the 

vicinity which can provide power to the facility. 

3. Available land area exists to adequately accommodate 

future expansion of the treatment plant. 

4. Groundslopes are suitable for construction. 

5. The site is not heavily wooded and there are not any 

archaeological sites which would be disturbed. 

Booster Pump Stations 

Booster pumping facilities are used in the regional system 

to establish the operating pressures within each pressure zone. 

Due to the location of the pressure zones, two individual pumping 

station facilities are proposed. Booster Pump Station 1 will be 

located on Reimers Peacock Road approximately 2,500 feet north 

TurnerCollielO'Braden Inc. 



of Hamilton Pool Road. This station will house a series of 

booster pumps, with a total capacity of 14,000 gpm and a 50,000 

gallon ground storage tank. The pumps will maintain a total 

dynamic head of 190 feet at their rated capacity. Booster 

Pump Station 2 will he located on Trautwein Road approximately 

7,500 feet north of U.S. Highway 290. This station will 

contain a series of booster pumps with a total capacity of 

6,500 gpm and a 500,000 gallon ground storage tank. The pumps 

will maintain a total dynamic head of 190 feet at their rated 

capacity. 

Elevated Storage Reservoirs 

Two elevated storage reservoirs are proposed. Both serve the 

1,410 foot pressure zone. A 350,000 gallon tank (ET 1) will 

be located at the intersection of Ranch Road 12 and Hamilton 

Pool Road. A 250,000 gallon tank (ET 2) will be located on 

Highway 290 approximately 9,500 feet west of Trautwein Road. 

The required storage for the 1,240 foot pressure zone (ground 

and elevated) will exist within the ground storage tank located 

at Booster Pump Station 2. 

Electrical Power Source 

21 

The electrical power source for the intake structure, water 

treatment plant, and pumping facilities will be the Pedernales 

Electric Cooperative, Inc. There are existing electrical trans­

mission and distribution lines in the vicinity for each of these 

TurnerCollie0Braden Inc. 



22 

facilities. The Pedernales Electric Cooperative, Inc. will 

construct any necessary additional power lines to the site. 

Facilities requiring greater than 10,000 kW (kilowatts) of power 

will be serviced directly through transmission lines. Those 

facilities needing less than 10,000 kW will be supplied by 

distribution lines. 

Hater Transmission Hains 

A 24-inch raw water main of approximately 21,000 feet is 

proposed from the intake structure to the water treatment 

plant. The treated water transmission mains in the system will 

consist of approximately 76,500 feet of 24-inch water main and 

approximately 36,000 feet of 16-inch main. As shown on Exhibit 

2, the recommended location of the 24-inch transmission main, 

extending south of the treatment plant is on Reimers Peacock 

Road. This main is then located on Hamilton Pool Road and along 

Ranch Road 12 to Fitzhugh Road. Then along Fitzhugh Road to 

Trautwein Road, and along Trautwein Road to Highway 290. A 

16-inch waterline is proposed along Highway 290 from the eastern 

corporate limits of Dripping Springs to County Road 163. 

Cost Estimates 

The total probable cost for the Lake Travis water supply 

alternative is $19,405,600 and is presented in Table 7. The 

costs are based on current contractor bid prices from similar 

Turner Col lie <DBraden Inc. 



23 

construction projects. Also included is a cost of 25 percent for 

engineering and contingencies. 

Alternative 2 - eity of Austin 

A second water supply alternative considered included the 

feasibility of obtaining water from the eity of Austin (eOA). 

The eOA has recently completed the construction of facilities 
[...]
Scott, Spencer J. 
Scott, Spencer J. 

No. Connections 

1 
1 
1 
2 
1 
2 
2 
3 
2 
5 
1 
1 
1 
2 
3 
1 
4 
1 
1 
1 
1 
5 
1 
1 
1 

240 
3 
1 
1 
1 
1 

20 
1 
2 
2 
2 
2 
2 
1 

700 
2 
1 
1 
4 
5 
5 



Propel'ty Ownel-

Searles, Don 
Senn, Suzie 
Sharp, Woody R. 
Sheffield & Boortz Builders 
Shelton, Clarence T. 
Shelton Properties 
Sheng, Dav id 
Sherrod, Lee 
Sietsema, David K. 
Sills, Larry 
Sills, Gene 
Silver Creek Ranch 
Simon Jr., Martin H. 
Simpson, Billy J. 
Simpson, Worth 
Smith, Rex D. 
Smith, John A. 
Smith, Lyndon J. 
Smith, R. Matthew 
Smith, Richard 
Smith, Judy 
Sn idel-, Paul 
Sobolik, Dean 
Soper, Russell 
Soward, Wamac F. 
Spencer, James H. 
Spraggins, Don 
Sprague, Richard W. 
Sprott, Rodney 
Stei tle, Mark 
Stei tle, Dale 
S t e i tl e, Da 1 e 
Stephens, L. Michael 
Stewart, James M. 
Stewart, Charles E. 
Stranahan, Paul· 
Stuard, Robert L. 
Sullivan II, Martin F. 
SW Austin LTD 
Swenson, A. J. 
Taylor, John K. 
Taylor, M. D. 
Thames, Billie Sue 
Thomas, Larry J. 
Thompson, Marqaret N. 
Thongkhamsouk, Bouakeo 

No. Connections 

1 
1 
1 
1 
2 
5 
1 
1 
1 
1 
1 
3 
1 
1 
4 
1 
1 
2 
1 
2 
3 
2 
1 

10 
1 
1 
I 
3 
3 
1 

17 
6 
2 
1 
1 
1 
1 
2 

10 
3 
2 
I 
1 
1 
1 
2 



Propel·ty Owner 

Thorkelsen, Arnold 
Thornton, William J. 
Thornton, Pat H. 
Three D 'Investment Co. 
Thunnan, Kay 
Thurman Jr., will 
Thurston, George B. 
Tinsley, Maj. Danny E. 
Tom, Gregory 8. 
Toms, Brian L. 
Tortuga Land Co., Inc. 
Toungate, R. 
Toungate, Paul 
Townes, Goss 
Tsing, Kou 
Turck, Florence 
Uphoff, James E. 
Vahrenkamp, Ferrell 
Vandivier, Torn 
Vast, Inc. 
VelasQuez,Marie t. 
Voudouris, Irvin C. 
Waldman, Laura R. 
Ward, Madalyn 
Wallace, Jon 
Warlick, Wayne 
Watts Jr., Fred 
Weatherford, Doris 
l'1ebb, Mary 
l'1eber, Andrew 
Weekley, R. E. 
Weekley, E. C. 
Wegner, George W. 
Welch, Mark 
Wells, will is E. 
Wen, Michael 
Werneski, Marshall 
Werth, David 
Werth Jr., Fred W. 
Wheeler Jr., Carl F. 
White, Betty L. 
White, Robert B. 
Whitefield, Bobby D. 
Wiesner, Nina T. 
Wilborn, Rl'ock 
Wilchar, Bl'uce 
Wilkerson, Artis W. 

No. Connections 

1 
1 
1 
1 
1 

150 
1 
1 
5 
1 

325 
3 
5 

50 
1 
2 
1 
1 
1 

24 
1 
2 
1 
1 
1 
4 
1 
1 
2 
3 
1 
1 
1 
1 
1 
2 
1 

10 
10 

1 
3 
1 
1 
1 
1 

10 
1 



Property Owner 

Wilkins, Hel~an L. 
Williams III, Knox 
Wilson,. Lan'y A. 
Wilson, Ronnie 
wilson, James T. 
Wise, steven 
wittinq, Gus A. 
Womac, Bill M. 
Wood, James T. 
Woodbridge, Jane A. 
Wright, John F. 
Wyly, Dan C. 
Yeaman, Jerry 

No. Connections 

2 
2 
1 
2 
1 
1 
2 
1 
1 
3 
1 
1 
3 



TABLE 2 - MAJOR SYSTEM PARTICIPANTS 

Participant 

Friendship Ranch 

Deer Creek Ranch 

Saddle Tree Ranch 

Penn Tract 

West Cave 

Gee Ranch 

Vista Bell Ranch 

Rooster Springs Ranch 

Petmecky Place 

Farley Ranch 

Thurman Tract 

Berkley/Cannon/Scott 
Morris Tract 

Sunset Canyon 

Double L Ranch 

No. of 
Connec-
tions Location 

1,000 Near U.S. Hwy 290 
east of Dripping 
Springs 

1,000 Hamilton Pool Road 
at Ranch Road 12 

700 Hamilton Pool Road 
at Ranch Road 12 

600 Just south of 
Dripping Springs 

325 Hamilton Pool Road 
at Ranch Road 12 

300 

250 

240 

200 

200 

150 

150 

110 

100 

East of Fitzhugh 
Road and Ranch 
Road 12 intersection 

Hamilton Pool Road 
near Ranch Road 12 

Near U.S. Hwy 290 
east of Dripping 
Springs 

West of Fitzhugh 
Road and Ranch 
Road 12 intersection 

U.S. Hwy 290 at 
County Road 187 

U.S. Hwy 290 east 
of Dripping Springs 

Just east of 
Dripping Springs 

U.S. Hwy 290 east 
of Dripping Springs 

.Just north of 
Dripping Springs 



TABLE 2 - MAJOR SYSTEM PARTICIPANTS (cont.) 

Participant 

Jack Howell Property 

Gaines Tract 

Agnell Tract 

No. of 
Connec-
tions Location 

100 Just east of 
Dripping Springs 

90 

75 

West of Fitzhugh 
Road and Ranch 
Road 12 intersection 

West of Fitzhugh 
Road and Ranch 
Road 12 intersection 

-------------



TABLE 3 - SUPPLY SYSTEM FACILITY CAPACITIES 

Proposed Raw Treat-
Facility Service Water ment Booster Total Ground Elevated 
Parameter Connections Intake Plant Pumping Storage Storaqe Storage 

Total 
Required 7,000 4,2001 4,200 14,000 1.40 0.56 0.84 
Capacity gpm gpm gpm mg rrq mg 

Total 
Proposed 7,000 5,600 4,200 14,000 1.45 0.56 0.89 
Capacity gr-xn gpm grm mg mg mg 

(1410' ) 
Northern 
Zone 
Required 5,500 11,100 1.11 0.56 0.55 
Capacity g]:XT1 mg mg mg 

Northern 
Zone 
Proposed 5,500 11,100 1.16 0.56 0.60 
Capacity gpm mg mg mg 

(1240') 
Central 
Zone 
Required 1,450 2,900 0.29 0.29 
Capacity gpm mg mg 

Central 
Zone 
Proposed 1,450 2,900 0.29 0.29 
Capacity gpm mg mg 

Note: 

1 Firm Capaci ty 



TABLE 4 - PROPOSED SUPPLY FACILITIES FOR LAKE TRAVIS ALTERNATIVE 

Item 

Intake Structure 

Treatment Plant 
Intake Pumps 
High Service Pumps 
Clearwell Storage 

Booster Pump 
Station 1 

Booster Pump 
Station 2 

Elevated Storage 

Total 
Capacity 

5,600 gpm 

5,600 gpm 
14,000 gpm 

300,000 gals 

14,000 gpm 
50,000 gals. 

6,500 gpm 
500,000 gals. 

600,000 gals. 

Proposed Facilities 

4-1,400 gpm pumps 

4-1,400 gpm pumps 
4-3,500 gpm pumps 
1-300,000 gal.ground 

storage reservoir 

4-3,500 gpm pumps 
1-50,000 ground storage 

reservoir 

4-1,625 gpm pumps 
1-500,000 ground storage 

reservoir 

1-350,000 reservoir (ET 1) 
1-250,000 reservoir (ET 2) 



TABLE 5 - RMJ HATER QUALITY 

Alkalinity, mg/l CaC03 

Calcium, mg/l 

Chloride, mg/l 

Color 

Iron, mg/l 

Potassium, mg/l 

r1agnesium, mg/l 

Itanganese, mg/l 

Sodium, mg/l 

pH 

Sulfate, mg/l 

TDS, mg/l 

Turbidity, NTU 

153 

42 

36 

o 

0.010 

1.9 

26 

0.004 

35 

7.80 

39 

492 

0.4 

Note: Information taken from report on "Site Selection and 
Preliminary Design Report Hater Treatment Plant No.4" 
prepared by Lake Travis Consultants for the City of 
Austin. 



TABLE 6 - WATER TREATMENT PLANT CONCEPTUAL DESIGN UNIT CAPACITY 

1. Design Flows 

Design Capacity: 

Average daily flow 
Peak daily flow 
Firm capacity of intake pumps 

2. Rapid Mixing 

Number of units 
Type 
Sizes 

Velocity gradient G 
Minimum Reynolds number 

3. Flocculation - Clarification 

Number of units 
Type of flocculation 

Type of clarification 

Clarification surface area per unit 
Average surface overflow rate 
Peak surface overflow rate 
Average detention time 
Peak detention time 

4. Filtration 

Number of filter cells 
Total filter area 
Cell dimensions 
Cell surface area 
Media 

Available filter head 

3.7 mgd 
6.1 mgd 
6.1 mgd 

2 
In-line static mixers 
1-20-inch diameter with 
multiple stages 

1-18-inch diameter with 
multiple stages 

500-1,200 
300,000 

2 
Vacuum chambers operating 

on a pulsation cycle 
Sludge blanket with in-

clined plate settlers 
1,280 sq.ft. 
1.09 gpn/sq.ft. 
1. 77 gpm/sq. ft. 
117 min. 
72 min. 

4 
1,440 sq.ft. 
18 ft. x 20 ft. 
360 sq. ft. 
18 in. Anthracite 
12 in. Sand 
4 ft. 

Filter Rates: 3 cells operating 

Average 
Peak daily 

2.4 gpm/sq.ft. 
4.0 gpm/sq. ft. 

1.9 gpm 
3.0 gpn/sq.ft. 



TABLE 6 - WATER TREATMENT PLANT CONCEPTUAL DESIGN UNIT CAPACITY (cont.) 

4. Filtration (cont.) 

Backwash Rates: 

Average water backwash 
Maximum water backwash 
Air scour backwash 

Special Features: 

15 gpm/sq.ft. 
19 gpm/sq.ft. 

5 cfm/sq.ft. 

Influent flow splitting using siphon system. 
- Filter backwash waste discharge using siphon system. 
- Variable filtering rates without rate-of-flow controllers. 

5. Clearwell Storaqe 

1 Number of units 
Unit dimensions 
Unit volume 

100 ft. x 40 ft. x 10 ft. SWIl 
0.30 mg 

Hydraulic detention time 
Average 
Peak 

Units are sized to provide adequate 
chlorination disinfection process. 
performed to determine whether the 
necessary to control the formation 

6. High Service Lift Pumps 

Number of units 
Type 
Unit pump capacity 
Firm pumping capacity 

1. 96 hours 
1.19 hours 

detention time for the 
Further analysis should 

ammonification process is 
of trihalomethanes. 

4 

be 

Centrifugal, Vertical Turbine 
1,400 Clpm 
6.1 mgd 

Pump capacities are sized to match the raw water intake pump 
capacities. 

7. Backwash Waste Storaqe 

Number of units 
Unit volume 
Estimated backwash/return flows 

Average 
Peak day 

Hydraulic detention time 
Average 
Peak Day 

1 
255,000 gal. 

.39 mgd 

.76 mgd 

15.7 hours 
8.0 hours 



TABLE 6 - HATER TREATI1ENT PLANT CONCEPTUAL DESIGN UNIT CAPACITY (cont.) 

8. Sludge Handling 

Estimated chemical sludge production 
Average 
Peak Day 

Unthickened sludge flow at 2,500 mg/l 
solids 
Average 
Peak Day 

9. Sludge Thickener 

Number of units 
Unit dimensions 
Sludge solids loading 

Average 
Peak day 

Thickened sludge flows at 2.0% solids 
concentration 
Average 
Peak day 

10. Sludge Holding Tank 

Number of units 
Unit dimensions 
Available storage detention 

Average 
Peak day 

11. Sludge Drying Beds 

1,200 Ibs/day 
1,950 Ibs/day 

58,000 gpd 
94,000 gpd 

1 
22 ft.dia. x 12 ft. SWD 

3.2 Ibs/sq.ft./day 
5.1 Ibs/sq.ft./day 

7,200 gpd 
11,700 gpd 

1 
29 ft.dia. x 12 ft. SWD 

8.2 days 
5.0 days 

Use of four beds provides flexibility in operation and sludge 
hauling. 

Type 

Number of beds 
Unit surface area per bed 
Total surface area 
Sludge solids loading rate 
Operating cycles per week 
Sludge solids loading factor 
Drying bed area requirements 

Average weekly (8,400 Ibs. solids) 
*Maximum (9,900 Ibs. solids) 

Dewatered solids concentration 
Polymer feed for sludge conditioning. 

Vacuun-assisted sludge 
drying beds 
4 
800 sq.ft. 
3,200 sq.ft. 
1.5 Ibs./sq.ft./cycle 
3 
4.5 Ibs/sq.ft./week 

1,867 sq.ft. 
2,200 sq.ft. 
10-15% 

* Maximum includes two peak days per week. 



TABLE 6 - HATER TREATHENT PLANT CONCEPTUAL DESIGN UNIT CAPACITY (cont.) 

12. Disinfection Chemical Feed Systems 

Chlorine gas feed using multiple application points 

Number of chlorinators 
Total chlorine feed capacity 

Average 
Peak 

3 

400 lbs./day 
650 lbs./day 

Remote vacuum chlorinators with variable dosage; flow proportional 
control at each application point. 

13. Coagulant Chemical Feed System 

Liquid alum storage and feed 

35-36°Be 1 alum feed at 10-40 mg/l 
dosage 

Average feed rate 
Peak feed rate 

Liquid feed rates at 35°Be l 
Average 
Peak 

Flow proportional control of Alum feed 

Liquid storage volume 

Polymer storage and feed 
Polymer feed at 0.25-2 mg/l dosage 

Average feed rate 
Peak feed rate 

1,234 lbs./day 
2,035 lbs./day 

240 gpd 
400 ggpd 

7,500 gal. 

62 1bs./day 
102 lbs./day 



TABLE 7 - PROBABLE SYSTEM COST ESTIMATE 
LAKE TRAVIS WATER SUPPLY 

Item 

Raw Water Intake 
Structure 

Water Treatment Plant 

Booster Pump 
Station No. 1 

Booster Pump 
Station No. 2 

Elevated Tank 1 

Elevated Tank 2 

24-Inch Raw Water Main 

24-Inch Water Main 

16-Inch Water Main 

24-Inch Butterfly 
Valve 

24-Inch Pressure 
Regulating Valve 

16-Inch Gate Valve 

Fire Hydrants 

Telemetry System 

Subtotal 

Quantity 

6.1 mgd 

6.1 mgd 

350,000 gal. 

250,000 gal. 

21,000 L.F. 

76,500 L.F. 

36,000 L.F. 

55 

1 

25 

60 

Engineering & Contingencies (25%) 

TOTAL 

Unit Cost Total Cost 

$ L.S. $ 1,000,000 

L.S. 4,195,000 

L.S. 365,000 

L.S. 496,000 

0.85/gal. 297,500 

0.85/gal. 212,500 

70/L.F. 1,470,000 

70/L.F. 5,355,000 

45/L.F. 1,620,000 

4,300 Each 236,500 

20,000 Each 20,000 

4,400 Each 1l0,000 

1,200 Each 72,000 

L.S. 75,000 

$15,524,500 

3,881,100 

$19,405,600 



TABLE 8 - PROBABLE SYSTEM COST ESTIMATE 
CITY OF AUSTIN WATER SUPPLY 

Item Quantity 

Boster Pump 
Station No. 1 

Booster Pump 
Station No. 2 

Booster Pump 
Station No. 3 

Elevated Tank 1 350,000 gal. 

Elevated Tank 2 250,000 gal. 

24-Inch Water Main 95,000 L.F. 

16-Inch Water Main 20,000 L.F. 

24-Inch Butterfly 
Valve 65 

24-Inch Pressure 
Regulating Valve 1 

16-Inch Gate Valve 15 

Fire Hydrants 60 

Telemetry System 1 

Subtotal 

Engineering & Contingencies (30%) 

TOTAL Construction Costs 

Capital Recovery Fees 7,000 LUEs 

TOTAL 

Unit Cost Total Cost 

$ L.S. $ 420,000 

L.S. 490,000 

L.S. 450,000 

0.85/gal. 297,500 

0.85/gal. 212,500 

70.00/L.F. 6,650,000 

45.00/L.F. 900,000 

4,300.00 Each 279,500 

20,000.00 Each 20,000 

4,400.00 Each 66,000 

1,200.00 Each 72,000 

L.S. __ -.-:7:...:5~:, 000 

$ 9,932,500 

2,483,100 

$12,415,600 

1,141/LUE 7,987,000 

$20,402,600 
=========== 



TABLE 9 - PROBABLE SYSTEM COST ESTIMATE 
THE UPLANDS WATER SUPPLY 

Item 

Raw Water Intake 
Structure 

Water Treatment Plant 

Booster Pump 
Station No. 1 

Booster Pump 
Station No. 2 

Elevated Tank 1 

Elevated Tank 2 

24-Inch Raw Water Main 

24-Inch Water Main 

16-Inch Water Main 

24-Inch Butterfly 
Valve 

24-Inch Pressure 
Regulating Valve 

16-Inch Gate Valve 

Fire Hydrants 

Telemetry System 

Subtotal 

Quanti ty 

6.1 mgd 

6.1 mqd 

350,000 gal. 

250,000 gal. 

10,400 L.F. 

85,800 L.F. 

36,000 L.F. 

60 

1 

25 

60 

1 

Engineering & Contingencies (25%) 

TOTAL 

Unit Cost 

$ L.S. 

L.S. 

L.S. 

L.S. 

0.85/gal. 

0.85/gal. 

70/L.F. 

70/L.F. 

45/L.F. 

4,300 Each 

20,000.00 Each 

4,400 Each 

1,200 Each 

L.S. 

Total Cost 

$ 1,000,000 

4,195,000 

365,000 

496,000 

297,500 

212,500 

728,000 

6,006,000 

1,620,000 

258,000 

20,000 

110,000 

72,000 

___ 7~.5 , 000 

$15,455,000 

3,863,800 

$19,318,800 
====== == -:.:==== 



TABLE 10 - ESTIMATED PROBABLE ANNUAL O&H COST 

Average 
Day Plant Repairs, 0&/1 Costs 
Capacity Electrical Chemical Supplies, & Total O&tl Per 1,000 
(mgd) Costs Costs Labor 11iscellaneous Costs Gallons 

~--

1. 95 $250,000 $ 64,000 $ 32,000 $24,000 $420,000 $0.59 

3.7 470,000 125,000 113,000 38,000 746,000 0.55 

Note: Raw water costs are not included in the table above. Raw water estimated to be 
$0.21/1,000 gallons. 

Average Product Hater 
Day Annual Raw Annual Product Cost Per 1,000 
Capacity Hater Cost Hater Cost Gallons 

1. 95 mgd $150,000 $ 570,000 $0.80 

3.7 mgd 284,000 1,027,000 0.76 



TABLE llA - SERVICE AREA NO. 1 APPROACH MAIN PROBABLE COSTS 

Location: Fitzhugh Road and West of Ranch Road 12. 

Description: 9,000 L.F. of 16-inch and 6,000 L.F. of 12-inch 
waterline 

Participants: 1. Agnell Tract - 75 Connections 
2. Gaines Tract - 90 Connections 
3. Petmecky Place - 200 Connections 
4. Douglas Estates - 25 Connections 

Probable Cost Estimate: 

Item Unit Cost Total Cost 

Segment 1 

16-Inch Waterline 9,000 L.F. $ 45/L.F. $405,000 

16-Inch Gate Valve 6 4,400 Each 26,400 

Drain Valve (FH) 5 1,200 Each 6,000 

Sub-Total $437,400 

Engineering & Contingency (25%) 109,400 

TOTAL $546,800 

Segment 2 

12-Inch Waterline 8,000 L.F. $ 35/L.F. $280,000 

12-Inch Gate Valve 6 1,000 Each 6,000 

Drain Valves (FH) 4 1,200 Each 4,800 

Subtotal $290,800 

Engineering & Contingency (25%) 72,700 

TOTAL $363,500 

GRAND TOTAL $910,300 



Tl\BIE lLJ3 - SE:RVICE ARE.-"\ NO. 1 ?ROB.~.B[E .-"\PPRC\,\CH ~lAIN COST I?ARTIC I!:'ATICN 

Douqlas Estates Petmecky Place Gaines Tract Agnell Tract 
Estimated Pro-Rata Cbst Pro-Rata Cbst Pro-Rata Cbst Pro-Rata Cbst 

Seqment Cost Share Share Share Share Share Share Share Share 

1 $546,800 6.41% $35,050 51.28% $280,400 23.08% $126,200 19.23% $105,150 

2 363,500 13.16% 47,840 -0- -0- 47.37% 172,190 39.47% 143,470 

WTAL $910,300 $82,890 $280,400 $298,390 $248,620 



TABLE 12A - SERVICE AREA NO. 2 APPROACH MAIN PROBABLE COSTS 

Location: Ranch Road 12 fl'om the intersect ion of Ranch 
Road 12 and Fitzhugh Road to a location 5000 feet 
south oE Fitzhugh Road. 

Description: 5,000 L.F. of 12-inch waterline 

Participants: 1. Double L Tract - 100 Connections 
2. Barton Creek Ranch - 17 Connections 

Probable Cost Estimate: 

Item Quantity unit Cost Total .Cost 

12-Inch Waterline 5,000 L.F. $ 35/L.F. $175,000 

12-Inch Gate Valve 3 1,000 Each 3,000 

Drain Valves ( FH) 3 1,200 Each 3,600 

Subtotal $181,600 

Engineerinq & Contingency (25%) 45,400 

TOTAL $227,000 



TABLE 12B - SERVICE AREA NO. 2 PROBABLE APPROACH MAIN COST 
PARTICIPATION 

Estimated 
Cost 

$227,000 

Double L Tract 

Pl"o-Rata 
Share 

85.47% 

Cost 
Share 

$194,020 

Barton Creek Ranch 

Pl"o-Rata 
Share 

14.53% 

Cost 
Share 

$32,980 